Spectrum Research & Testing Lab. Report : #CE960428
MODEL:AMB-630,PTA-6436 MBC-263 , PTA-6008, PTA-424

TEST REPORT CERTIFICATIOH

APPLICANT :____ ASTECH TECHNOLOGY CO., LTD.
EUT DESCRIPTION : INDUSTRIAL PC

{A) POWER SUPPLY : _115V/230V

(B) MODEL : AMB-530 . DIA-6436 MBC-263,PIA-6008,PIA-4234

FINAL TEST DATE: _96/08/21
MEASUREMENT PROCEDURE USED

* ENS0081-2 * ENS50082-2
ENSEQ1l / CISPR 11 IECB801-2
ENGE0S555-2 IECA01-3
i EN&0555-3 IECB01-4

WE HEREBY SHOW THAT:
THE MEASUREMENT SHOWN IN THE ATTACHMENT WERE
MADE IN ACCORDANCE WITH THE PROCEDURES INDICATED,
AND THE ENERGY EMITTED BY THE EQUIPMENT WAS

FOUND TO BE WITHIN THE LIMITS APPLICAEBLE.

TESTING ENGINEER : j%mm 3’/ g /‘hf

MANAGER = e 2 varm ¥/FI/TE
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MODEL:AMB~630, PIA-5436 MBC-263 ,PTA-6008, PTA-424
2. EUT MODIFICATIONS

THE FOLLOWING ACCESSORIES WERE ADDED TO THE EUT
DURING TESTING:

1) . CHANGED R31, R28, R30 FROM 22ohm TO FERRITE BEAD
{60chm AT 100MHz) .



Spectrum Research & Testing Lab.
MODEL:AMB-630, PTA-6436 MBC-263 . PIA-G00B, PTA-424

3. CONDUCTED POWER LINE TEST

3.1 TEST EQUIPMENT

Repaort

(HCES60428

THE FOLLOWING TEST EQUIPMENT WAS USED DURING THE
CONDUCTED POWER LIME TEST

EQUIPMENT/ MANUFACTURER MODEL # DATE OF LAST
FACILITIES CALIERATION
EMI TEST RECEIVER | ROHDE & ESHS 30 MAY., 1336
SCHWARZ
SPECTRUM ANALYZER | HP 856688 MAR., 1998
SPECTRUM ANALYZER | HP 8533E QCT., 1995
LISN SOLAR 2452-50-Fadd- JULY, 1385
BNC
LISN SOLAR 9452-50-R24- JULY, 1935
BHNC
SIGNAL GENERATOR ROHDE & SMT41 APR., 19%&
SCHWARZ
TRANSIENT LIMITER | R&S N/A M/A
FREQUENCY APC AFC-1EW MAY, 15%6
CONVERTOR

3.2 TEST FROCEDURE

THE EUT WAS TESTED ACCORDING TO ENS5011.

THE CONDUCTED TEST

WAS FPERFOREMED IN AN ANECHOIC CHAMBER. THE FREQUENCY SFECTRUM

FROM 0.15 MHz TO 30 MHz WAS
50 ohm/50 uHenry AS SPECIFIED BY ENS5011.

INVESTIGATED. THE LISN USED WAS
CAELES AND PERI-

FHERALS WERE MOVED TO FIND THE MAXIMUM EMISSION LEVELS FOR

EACH FREQUENCY.
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MODEL: -630,PIn- C-263 PIA- PIA-424

3.3 TEST SETUP

RECEIVER ISOLATION —
TRANSFORMER TO
UTILITY
POWER
LISN FILTER e
S AL
EUT
|
LOAD
(ACTIVE)
Filter
Filter
’—- LISN LISN ~ Receiver
EUT




Spectrum Research & Testing Lab.
MODEL : AMB - - =

3.4 CONFIGURATION OF THE EUT

Report:#CE960428

0B, PTA-434

THE EUT WAS CONFIGURED ACCORDING TO ENS55011.ALL INTERFACE

PORTS WERE CONNECTED TO THE APPROPRIATE PERIPHERALS. ALL
FERIPHERALS AND CABLES ARE LISTED BELOW.
-EUT
DEVICE MANUFACTURER MODEL #
INDUSTRIAL PC ASTECH AMB-630,
TECHNOLOGY CO., FIA-B6436,
LTD. MBC-263,
PIA-6008,
PTA-424
-EERIPHERALS
DEVICE MANUFACTURER MODEL# /
SERIAL#
MONITOR DTE CCD-1410N
FRINTER HF 2225C+
MODEM SMARTEAM 103/212R
MODEM SMARTEAM 103/212A
KEYBOARD ASTECH PIA-424
MOUSE HFP M-534
- BEEMARE :
CASE AME-820
CFU CARD FIA-6436
VGA CARD : MBC-2&3
SLOT BORRD FIA-6008
KEYBOARD PIA-424




Spasctrum Research & Testing Lab.

Report: §CES60428
MODEL: = -

3.4 CONFIGURATION OF THE EUT (CONTINUED])

-CABLES - ALL 1m OR GREATER IN LENGTH - BUNDLED ACCORDING TO ENS55011

MODEM*2 POWER CABLE UNSHIELDED
DATA CABLE - SHIELDED
MONITOR POWER CABLE - UNMSHIELDED
DATA CABLE - UNSHIELDED
KEYBOARD DATA CABLE SHIELDED
PRINTER POWER CABLE UNSHIELDED
DATA CABLE SHIELDED
-INTERNAL DEVICES
DEVICE HMANUFACTURER MODEL §
CASE ASTECH AMB-630
CPU CARD ASTECH PIA-6436
VGA CARD ASTECH MBC-2863
SLOT BOARD ASTECH PIA-6008
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MODEL:AMB-630,PIA-6436 MBC-263 ,PIA-6008,PIA-424

3.5 EUT OPERATING CONDITION

OPERATING CONDITICON IS ACCORDING TO ENS5011.

THE OPERATING SPEED OF THE COMPUTER WERE S50MH=z

1. EUT POWER ON.

2. "H" PFATTERN SENT TO THE FOLLOWING PERIFHERALS
- MONITOR
- PRINTER
- MODEM +*2

3. CPU : 486DX4/100

3.6 CONDUCTED POWER LINE EMISSICN LIMIT

CLASS A :
e
FREQUENCY RANGE (MHz) i QUASI PEAK | AVERAGE
D.1l5 - 4.5 7&6-66dBuV 66-56dBuV
0.5 -5 66dBuV 56dBuV
5 - 30 70dBuv 60dBuV

NOTE : IN THE ABOVE TABLE, THE TIGHTER LIMIT
AFPPLIES AT THE BAND EDGES.

S  EECebTii e




Spectrum Research & Testing Lab.

MODEL :AMB-630, PTA-6436 MBC-263 , PTA-6008, PTA-424

Report :#CE9E0428

3.7 CONDUCTED POWER LINE TEST RESULT

THE FREQUENCY SPECTRUM FROM 0.15 MHz TO 30 MHZ WAS

INVESTIGATED. ALL READINGS ARE QUASI-PEAK VALUES &
AVERAGE WITH A RESOLUTION BANDWIDTH OF 9 KHZ.
TEMPERATURE : _28 O HUMIDITY : _78  %RH
QUASI - FEAK
FREQUENCY (MHz) | LINE1(dBuv} | LINEZ (dBuv) | LIMIT |(dBuv)
0.184 553 57.2 74.2
0.240 51.3 50,1 2.0
0.303 42.9 43.2 70.2
0.448 16.2 35.7 67.4
2.820 38.1 36.3 66.0
6.100 52.2 53.1 70.0
14.90 39.2 35.0 70.0
18.00 41.3 37.2 70.0
21.02 iB.6 41.1 70.0
AVERAGE
FREQUENCY (MHz) | LINEL(dBuv) | LINEZ (dBuv) | LIMIT(dBuv)
0.184 44.1 4R.3 f4.2
0.240 42.13 43.2 2.0
0.303 3.6 36.9 60.2
0.448 27.9 29.1 57.4
2.820 31.1 29.0 56.0
6.100 46.2 49.3 60.0
14.90 36.1 35.0 60.0
18.00 34.7 30.8 60.0
21.02 33.6 35.1 60.0

REMARKS :(1).* = MEASUREMENT DOES NOT APPLY FOR THIS FREQUENCY
(2) .FRONT CONNERTOR EEYBOARD

e ﬁ,’";Z;L

. SIGNED BY TESTING ENGINEER :

a8-1

— \\H‘_:)
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MCODEL:AMB-630,PTA-6436 MBC-263 , PTA-6008, PTA-424
3.7 CONDUCTED POWER LINE TEST RESULT
THE FREQUENCY SPECTRUM FROM 0.15 MHz TO 30 MHz WAS
INVESTIGATED. ALL READINGS ARE QUASI-PEAE VALUES &
BVERAGE WITH A RESOLUTION BANDWIDTH OF 9 KHZ,
TEMPERATURE : _28 C HUMIDITY : 78  %RH

QUASI -PEARK

FREQUENCY (MHz) | LINE1(dBuv) | LINEZ (dBuv) | LIMIT (dBuv)

0.185 558 55.7 T4.3
0.246 49.2 48.1 T2.0
0.301 43.0 44 .9 70.1
0.421 33.9 35.4 66.9
2.880 7.6 6.1 66.0
&.000 51.1 51.3 70.0
15.00 40.0 38.0 70.0
18.00 315.0 3B.6 T0.0
21.01 37.8 39.6 70.0

——
AVERAGE

FREQUENCY (MH=z) LINE1 (dBuv) LINE2 (dBuv) LIMIT (dB)

0.1l84 42.5 44.1 64.3
0.241 41.3 40.9 62.0
0.303 36.6 37.1 60.1
0.448 27.7 28.2 56.%
2.B20 19.9 28.4 56.0
&.000 45.6 45.7 60.0
15.00 34.5 32.5 60.0
18.00 33.5 32.9 60.0
21.01 31.9 33.3 60.0

REMARES : (1) .#* = MEASUREMENT DOES NOT APPLY FOR THIS FREQUENCY
(2) .BACK CONNERTOR EEYBOARD

‘o -
o e
SIGNED BY TESTING ENGINEER : —— ’ff ‘,"’L"t‘)

a8-2
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3.8 PHOTOS
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4. RADIATED EMISSION TEST
4.1 TEST EQUIPMENT

THE FOLLOWING TEST EQUIBPMENT WAS USED DURING THE

RADIATED EMISSION TEST :

EQUIPMENT Manufacturer Model # Cal.
Receiver Rohde & Schwarz ESV330 JAN., 1996

Spectrum HP 8593E QCT., 1395
Analyzer
Spectrum HP 8568B MAR., 1996
Analyzer

: Pra- HP 8447D AUG,., 1995

: Amplifier
Signal HP 85408 iMAR., 1998
Genarator .
Signal Rohde & Schwarsz SMYOD1 APR., 1994
Generator
Dipole EMCO 3121c DEC., 1545
Antenna
Dipole EMCO 31zic DEC., 1985
Antenna
Antenna
Bi-Log EMCO 3143 JUN., 1995
Antenna
Horn EMCO 3115k MAY., 1996
Antenna
Loop Rohde & Schwarz HFHz - Zz N/A
Antenna
ANECHOIC SRT SRT-CAl MAY., 1996
CHAMBER
OPEN SITE SRT SRT-CO1 MAY., 19986




Spectrum Research & Testing Lab. Report : #CES60428
MODEL:AMB-630,  PIA-6436 MBC-263 , PIA-6008 FPIA-424
4.4 CONFIGURATION OF THE EUT

SAME AS SECTION 3.4 OF THIS REPORT.

4.5 EUT OPERATING CONDITION

SAME AS SECTION 3.5 OF THIS REFCRT.

4.6 RADIATED EMISSION LIMIT

ALL EMISSION FROM A DIGITAL DEVICE, INCLUDING ANY
NETWORE OF CONDUCTORS AND APPARATUS CONNECTED
THERETO, SHALL NOT EXCEED THE LEVEL OF FIELD
STRENGTH SPECIFIED BELOW

CLASS A
FREQUENCY DISTANCE | FIELD STRENGTH
(MHz ) (m) (dBuV/m)
20 - 230 10 40
230 -1000 10 47

NOTE : 1. IN THE EMISSION TAEBLES AEBOVE, THE TIGHTER
LIMIT APPLIES AT THE BAND EDGES.

2. DISTANCE REFERS TO THE DISTANCE BETWEEN
MEASURING INSTRUMENT, ANTENNA, AND THE
CLOSEST POINT OF ANY FART OF THE DEVICE
OR SYSTEM.

11
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4.2 TEST PROCEDURE

THE EUT WAS TESTED ACCORDING TO ENS55011. THE RADIATED TEST
WAS PERFORMED AT SRT LAB's OPEN SITE. THIS SITE IS ON FILE
WITH THE FCC LABORATORY DIVISION, REFERENCE 31040/SIT.

THE FREQUENCY SPECTRUM FROM 30 MHz TO _1 GHz

WAS INVESTIGATED. MEASUREMENT WERE MADE AT TEN METERS
WITH AN ADJUSTABELE DIPOLE ANTENNA. FERIFHERALS, CABLES,
EUT ORIENTATION, AND ANTENNA HEIGHT WERE VARIED TO FIND

THE MAXIMUM EMISSICN FOR EACH FREQUENCY.

4.3 TEST SET-UP

1m=4m

o e ey

im

10m

10
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4.7 RADIATED EMISSION TEST RESULT

THE FREQUENCY SPECTRUM FROM _30 MHz TO _1 GHz WAS
INVESTIGATED. ALL READINGS ARE QUASI-FEAK VALUES WITH
A RESOLUTION BANDWIDTH OF 120 EHE. MEARSUREMEMNT WERE
MADE AT 10 METERS.

TEMFERATURE : _28 c

HUMIDITY : _78  %RH
FREQ. CABLE ANT. READING (dBuV) EMISSION (dBuv) LMTS
{MHz) LOSS | FACTOR
(dB) (dB) HORIZ VERT HORIZ VERT {dBuv)
102.8 1.2 7.3 28.1 22.8 36.6 31.3 40
134.3 1.4 B.6 20.7 20.3 30.7 30.3 40
168.2 1.6 9.0 19.8 18.9 30.4 29.5 40
202.2 3 % 10.1 19.8 18.3 31.6 30.1 40
233.7 1.9 10.1 . 25.7 0 37.7 47
265.2 2.0 12.5 28.1 . 42.6 . 47
301.6 3.2 14.5 * 26.0 * 42.7 47
313.7 3.2 14.6 24.8 * 41.6 * 47
338.0 3.3 14.8 26.6 24.3 431.6 41.3 47
471.4 2.6 16.8 24.4 24.5 43.8 43.9 47
§05.3 2.7 17.3 22.6 21.9 42.6 41.9 47
§48.4 ¥4 19.8 19.8 20.7 40.7 43.6 47

REMARKS : (1).* = MEASUREMENT DOES NOT APPLY FOR THIS FREQUENCY
(2} .FRONT COMNECTOR KEYBOARD

T
SIGNED BY TESTING ENGINEER : s =

12-1 .
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B

4.7 RADIATED EMISSION TEST RESULT

THE FREQUENCY SPECTRUM FROM _30 MHz TO _1 GHgz WAS
INVESTIGATED. ALL READINGS ARE QUASI-PEAK VALUES WITH

A RESOLUTION BANDWIDTH OF 120 KHZ. MEASUREMENT WERE
MADE AT __10  METERS.

TEMPERATURE : _28 C
HUMIDITY 78 %¥RH

FREQ. CABLE ANT. READING (dBuV) EMISSION [dBuV) LMTS
{MHz) LOSS FACTOR

(dB) (dB) HORIZ VERT HORIZ VERT {dBuv)
104.3 1.2 7.3 19.8 23.3 28.3 31.8 40
133.9 1.4 B.7 22.1 21.3 32.2 31.4 40
167.9 9.0 18.2 19.2 28.8 29.8 40
200.8 1.7 9.9 19.9 19.1 31.5 30.7 40
266.1 12.5 30.0 29.6 44 .5 44.1 47
338.3 . 14.8 25.6 20.1 42.6 317.1 47
471.3 16.8 17.3 1.3 36.7 40.7 47
500.6 2.7 17.2 18.6 14.9 38.5 34.8 47
REMARKS : ({1).* = MEASUREMENT DOES NOT APPLY FOR THIS FREQUENCY

(2} .BACK CONNECTOR KEYBOARD

J'J/-}’Lé_:

12-2 .

SIGNED BY TESTING ENGINEER :
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Spectrum Research & Testing Lab.
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5. HARMONICS TEST

5.1 TEST EQUIPMENT

Report:#CE260428

EQUIPMENT/ | MANUFACTURER MODEL # DATE OF LAST
FACILITIES CALIBRATION
MAIN UNIT HP 68430 N/A
CONTROL BC IEM 350-P75 N/A
TEST PROCEDURE
ACCORDING TO IEC 555-2
TEST SET-UP
HARMONICS/
TO UTILITY POWER —— FLICKER — EUT LOAD
TESTER

CONFIGURATION OF THE EUT

THE SAME AS 3.4

EUT OPERATION CONDITION

THE SAME AS

3.5

13
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MODEL : - = - = =
5.6 LIMIT
EVEN HARMONIC | 00D HARMONIC
HARMONICS LIMIT (Amp.) HARMONICS LIMIT {(Amp.)
ORDER ORDER
2 1.08 3 2.30
4 0.43 5 1.14
[ 0.30 7 0.77
BenedD 0.23 * 8 / mn 9 0.40
11 0.33
| 13 0.21
Nep—— — il ] e ——il
'. 15ecn<id g.i5 * 8 /n

5.7 SUMMARY OF TEST RESULT

* TEMPERATURE : 28 C
* HUMIDILITY : 18 %RH

FINAL TEST RESULT : PASS

14
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Spectrum Research & Testing Lab.

MODEL:AME-630,PIA-6436 MBC-263,PIA-6008,PIA-424

6.

VOLTAGE FLUCTUATIONS

6.1 TEST EQUIPMENT

&

6.

.

]

Report : #CE960428

EQUIPMENT/ | MANUFACTURER MODEL # DATE OF LAST
FACILITIES CALIBRATION
MAIN UNIT HP 6843A N/A
CONTROL PBC IEM 350-P75 N/A
TEST PROCEDURE
ACCORDING TO IEC 555-3

TEST SET-UP

THE

SAME AS 5.3

CONFIGURATION OF THE EUT

THE SAME AS 3.4

EUT OPERATION CONDITION

THE ESRME AS

3.8

15
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MODEL:AMB-630, PIA-6436 = A-6008, PIA-424

6.6 LIMIT

SHCORT-TERM FLICKER (Pst) : Pst : 1.0
LONG-TERM FLICKER (Plt) : Plt : 0.65

RELATIVE STEADY-STATE VOLTASGE CHANGE (Dc)
Dc «=3%

RELATIVE VOLTAGE CHANGE CHARACTERISTIC (D(t))
D(t) > 3%

MA¥IMUM RELATIVE VOLTAGE CHANGE (Dmax)
Dmax <==4%

SUMMARY OQF TEST RESULT

* TEMPERATURE : 28 C

* HUMIDILITY : 78 ¥RH

FINAL TEST RESULT : PASS

1e

L T
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6.8 PHOTOS
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7.1 TEST EQUIPMENT

ng Lab.

ELECTROSTATIC DISCHARGE IMMUNITY TEST

Report :#CES60428

EQUIPMENT/ MANUFACTURER MODEL # DATE OF LAST
FACILITIES CALIBRATION
ESED MAIN UNIT HAEFELY PSD25H JUN. ;1995
ESD GUN HAEFELY ATR DISCHARGE|JUN., 1935
ESD GUN | HAEFELY DIRECTLY TN, . 1895

| CONTACT
VERTICAL PANEL SRT SRT ESD 1 N/A i

7.2 TEST PROCEDURE

ACCORDING TO IEC BD1-2

7.3 TEST SET-UP

17

“aq
————— e
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7.4 CONFIGURATION OF THE EUT

THE S5AME AS 3.4

7.5 EUT OPERATION CONDITICH

THE SaME AS 3.5

7.6 TEST CONDITION / PERFORMANCE CRITERIA

:HCESG0428

- BOURCE VOLTAGE AND FREQUENCY: 220V/S0Hz, SINGLE FHASE
. R-C NETWCORK: 330chm , 150pF
. TEST LEVEL:

AIR DISCHARGE: 2, 4, 8, 15KV

CONTACT DISCHARGE:
. NUMBER OF TEST:

3 & B RN
12 DISCHARGE / LEVEL

TIME BETWEEN TEST:

1 8EC

(A) .
(B} .

{ch.

(D} .

NORMAL, PERFORMANCE WITHIN THE SPECIFICATICH.
TEMPORARY DEGRADATION OR LOSS FUNCTION OR PERFORMANCE
WHICH IS SELF-RECOVERABLE.

TEMPORARY DEGRADATION OR LOSS FUNCTION OR BERFORMANCE
WHICH RECQUIRES OPERATOR INTERVENTION SYSTEM RESET.
DEGRADATION OR LOSS FUNCTION WHICH IS NOT RECOVERABLE
DUE TO DAMAGE OF EUT OR SOFTWARE, OR LOSS OF DATA.

7.7 SUMMARY OF TEST RESULT

* TEMPERATURE
* HUMIDILITY

SEVERITY| prENS55024-b PERFORMANCE
LEVEL REQUIREMENT VERIFICATION
COUPLING AIR CONTACT AIR CONTACT TEST
MODE DISCHARGE | DISCHARGE | DISCHARGE | DISCHARGE | RESULT
2 A A A PRSS
4 A A A A PRSS
8 A A h A PASS
15 A NR A NR PASS

18



spectrum Research & Teating Lab. Report:#CESG50428
MODEL :AMB-£30,PLA-6436 ,MBC-263, PIn-6008.PTA-424

7.8 FHOTOS




Spectrum Research & Testing Lab. Report : #CE360425
MODEL:AMB-630,PIA-6436,MBC-263,PIA-6008,. PIA-424

8. RADIATED TMMUNITY TEST

8.1 TEST EQUIFMENT

EQUIPMENT/ MANUFACTURER MODEL # DATE OF LAST
FACILITIES CALIBRATION
SIGHAL HE 85408 MAR.,1996
GENERATOR
SIGNAL Rohde & Schwarsz EMYO1 APR.,1996
GENERATCOR
POWER Amplifier
AMPLIFIER Research I0WL000MT AUNG. ,1995
FOWER ENI A-300 DEC. ,19%5
BAMEFLIFIER
ANTENNA EMCO 3143 JUN.,1995
ANTENHA EMCO 3143 - JUN. , 1595
FIELD SERSOR |(Amplifier

Research FE2000 AUG., 19895
VOLTAGE Amplifier
MONITOR Research FM2000 AlG. ,1995
RNECHOIC SRT SRTO3 JUN., 1996
CHAMEER

B.2 TEST PROCEDURE

ACCORDING TO IEC 801-3

15




Spectrum Research & Testing Lab.

i lﬂl‘ﬂﬂ:w

8.3 TEST SET-UP

e

Example of test set-up for tahle-top Equipment

20
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MODEL :AMB-630, PIB-6436,MBC-263, PIA-6008 , PIA-424

8.4 CONFIGURATION COF THE EUT

THE SaME LS 3.4

8.5 EUT OPERATION CONDITION

THE SAME AS 3.5

B.6 TEST CONDITION / PERFORMANCE CRITERIA

SOURCE VOLTAGE AND FREQUENCY: 220V/S50Hz, SINGLE PHASE

. SWEEPING FREQUENCY: 27MHz - S00MHz

. TEST LEVEL: 3V/m, THE FREQUENCY STEP IS 1%

. THE FOUR SIDES OF EUT ARE TESTED (FRONT, REAR, LEFT, RIGHT)
ANTENNA POLARITY: HORIZONTAL AND VERTICAL POLARIZATION

(L) . NORMAL PERFORMANCE WITHIN THE SPECIFICATION.

(B) . TEMPORARY DEGRADATICN OR LOSS FUNCTIDH OR PERFORMANCE
WHICH IS SELF-RECOVERAELE.

{C) . TEMPORARY DEGRADATION OR LOSS FUNCTION OR PERFORMANCE
WHICH REQUIRES OPERATOR INTERVENTION SYSTEM RESET.

(D} . DEGRADATION OR LOSS FUNCTION WHICH IS NOT RECOVERABLE
DUE TO DAMAGE OF EUT OR SOFTWARE, OR LOSS OF DATA.

8.7 SUMMARY OF TEST RESULT

TEMPERATURE
HUMIDILITY

SEVERITY LEVEL: 3V/m
PrENS5024-b REQUIREMENT: &
PERFORMANCE VERIFICATION: A
TEST RESULTS: PASS

* % % ¥ ¥ ¥

21
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i Report:#CES60428
MODEL : IA-6436,MBC-2 -

9. RADIATED IMMUNITY TEST
9.1 TEST EQUIPMENT

EQUIPMENT/ | MANUFACTURER | MODEL # DATE OF LAST
FACILITIES CALIERATION
CONTROL UNIT HAEFELY P90.1 JUN.,1995 |
BURST-TESTER HAEFELY PEFT. 1 JUN.,1995 |
HV-UNIT HARFELY PHVA1.24A |JUN., 1995
COUPLING-CLAMP|  HAEFELY IP4RA Lﬁun.,1995
ADAPTER SET HAEFELY T N |
9.2 TEST PROCEDURE
ACCORDING TO IEC 801-4
9.3 TEST SET-UP
, | >POWER ’
LOAD | r—L——Jj pe———
- e | LOAD |
LOAD x/’/
PFET
s Ip——
| e RSP Ry F L
| LOAD | EUE___J | LoAD
= izt
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Spectrum Research & Testing Lab.

MODEL -

9.4 CONFIGURATION

THE SAME AS 3

9.5 EUT OPERATION

THE SAME AS

-6436 MBC-263,PIA-

OF THE EUT

.4

CONDITION

3.5

Report :#CES60428

FIA-

9.6 TEST CONDITION / PERFORMANCE CRITERIA

SOURCE VOLTAGE AND FREQUENCY:

PULSE RISETIME AND DURATICN: 5ns/50ns

PULSE REFET

ITION: SKHz

POLARITY: POSITIVE / NEGATIVE. LEA

BURST DURATION AND PERICD: 15ms / 300ms

TEST DURATION: 2 Min

TIME BETWEEN TEST:
SEVERITY LEVELS:
COUPLING OF POWER LINE: L, N,

COUPLING OF

DATA LINE

10 sec
+/-0.5KV, +/-1KV, +/-2EV
PE, L+N,L+PE+N, L+PE, N+PE

220V/50Hz,

SINGLE PHASE

(&) . NORMAL PERFORMANCE WITHIN THE SPECIFICATION.

(B) . TEMPORARY DEGRADATION OR LOSS FUNCTION OR PERFORMANCE
WHICH IS SELF-RECOVERABLE.

(C) . TEMPORARY DEGRADATION COR LOSS FUNCTION OR FERFORMANCE

WHICH REQUIRES OPERATOR

(D) . DEGRADATICN OR LOSS FUNCTION WHICH
DUE TO DAMAGE OF EUT OR SOFTWARE, OR LOSE OF DATA.

9.7 SUMMARY OF TE

* TEMPERATURE
* HUMIDILITY

ST RESULT

INTERVENTION OR SYSTEM RESET.
IS NOT RECOVERABLE

SEVERITY| prENS5024-b | PERFORMANCE TEST
LEVEL | REQUIREMENT | VERIFICATION |RESULTS
LKWV (criteria) icriteria)

+/-0.5KV A A FASS

+/=1KV A A PASS .

+/=-2KV A A FASS
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